3,
Qo
0qO
=B =
kux
. L

o u
N g
B
ml ")

For Serial Nos.
850,000 & Higher
Lazer Z (LZAS Units)
Part No. 4500-564 Rev. D




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Brake Handle Assembly ..o, 25
Caster Wheel Assembly ..........ccooviiiiiiiiiiiis 18-19
CoNntrols Group ......oevuiiii e 22
Cutter Housing Assembly ..........cccoovviiiiennnnnnne. 5,8,11,14
Decal GroUP ......covuiiiiiee e 38
DT o3 [ €1 o] U] o TP 3-15
Deck Support Group ........eeeveeeiieeeeeeeeeeeeeeeee e 20
Deck Idler Assembly ........cooeviiiiiiiii e 15
Electrical Diagram ...........ccooiiiiiii e 39-40
Electrical Group .........covvviiiiiiiie e 37
Electrical Logic Schematic.............c.cooiiiiiiiinnn. 41-42
ENgine Group .....c.ceiiiiiiiiie e 30-33
Fuel Tank Group.........coeeeeeeieiiie e, 28
Fuel Tank Assembly .........cooviiiiiiiiii e 29
Height of Cut Assembly ..........ccoooiiiiii e, 21
Hydraulic Group ........cooveeiiiiiiiieeeeee e 34-35
Mainframe Group........ooeeveeiieieee e, 16
Motion Control Group ........cceeiviiiiiiieiiieee e, 23
Park Brake Group ......ccccuoeeiiiiiiiieee e 24
Pump Idler Assembly..........cooooiiiiiiiii e, 36
ROPS Assembly........cooiiiiiiiiiieeeeee e 17
1= Y= | €] o 11 o 26
Seat W/Tracks Assembly.........c..coeeiiiiiiiiiiiiiiic e, 27



48" DECK GROUP

Torque to
140-145 ft-Ib

N

: Torque to
et o8 noedad 5560 b
fo prevent seizing.
Copper based anti-seize
preferable. Grease is an
acceptable substitute.
Item Part No. Description Qty. Item Part No. Description Qty.
1 109-9027 Asm, Deck W/Decals 484 10:4 109-6658 Nut, Nyloc 3/8-16 FIg........cccoevcvveceenene 3
2 103-6401 Blade, Notched..........cccoooiiieiiiienene 11 3231-28 Bolt, Carriage 3/8-16 x 1 1/4................. 2
[ 103-6391 Blade, Mulching.........ccccoovieveernienienne. 3 12 109-8070 Belt, V-B X 175.75.....coiiiiiiiiiiieee 1
103-6386 Blade, Low Lift.......cccocoveviiiiiiiiieene 3 13 109-6982 Wireform, Cover.........cccocvvevvvveivennenne. 2
103-6381 Blade, Solid .........cccerivieiriiiiicee 3 14 109-6935 Cover, Belt RH46-56 ..............ccoevunnee. 1
103-6396 Blade, Extreme..........ccccooiiieiiiiennnnne. 3 15 109-6936 Cover, Belt LH 46-56...........cccecvvennnee. 1
3 323-8 Screw, HH 3/8-16 x 1 1/2..ccccueveiieenes 18 16 116-0133 Extension-Spring.........ccccovveeirieienenn. 1
4 109-2872 Spacer, Pulley ........ccccoviiiiiiiiieiies 2 17 109-9010-01 Baffle, Discharge..........ccccceevvievenninnnn. 1
5 1-613098 Pulley, Idler ... 5 18 3231-22 Bolt, Carriage 3/8-16 X 1......c.ceevveeennnen. 2
6 1-633109 Idler, Flat .......ocoorieiieeeen 6 19 99-2842 Axle, Anti-Scalp Roller..........c.ccccocveenee. 3
7 3231-44 Bolt, Carriage 3/8-16 x 2 1/2................. 2 20 1-603299 Roller, Scalp, Anti........ccccooviiiiiiiieenn. 3
8 109-6658 Nut, Nyloc 3/8-16 FIg........cccceeviereanne. 31 21 98-5975 Washer, Spring Disc 3/8 .........ccccccueeee. 3
9 109-2883 Asm, Deck Idler........ccoccveviiieeriieniene 1 22 3290-357 Nut, Whizlock 3/8-16..........cccocvvecreennnen. 3
10 109-7188 Asm, Discharge Chute............ccccccueeee. 1 23 103-4051 Kit, Antiscalp Roller............cccoveeeenninnes 3
10:1 109-2738 Chute, Discharge................. 1 24 109-9017 Kit, Cutter Housing 48 ........ 3
10:2 109-8675-01 Bracket, Discharge Chute..................... 1 25 109-9642 Asm, Deck Complete 484 1
10:3 3231-22 Bolt, Carriage 3/8-16 X 1...ccceviiiniennnne. 3

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK484.

-3-




48" DECK W/DECALS ASSEMBLY - 109-9027

Item | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303508 Decal, Warning, Discharge ................... 1 6 109-3148 Decal, Bolt Torque.........cccoeecvvvveeeenninnes 1

3 1-403005 Decal, Danger........ccccvvvevieiiiiiiiieeceeee 2 7 116-0033 Decal, Ultracut 48 Series 4 .................... 1

4 1-633922 Decal, Antiscalp........cccvvveeeeiiiiiiiieeeeee 1 8 109-9361 Decal, Belt Routing.......cccooviiiiiieiiiininns 1

5 98-5954 Decal, Cover, Missing .........cccceeiiniennnee. 2




CUTTER HOUSING ASSEMBLY - 109-9017

10 Torque to

-

140-145 ftb

11
5
. 6
Apply lubricant to
threads as needed
to prevent seizing. 8 Torque to
Copper based anti-seize 55-60 ft-Ib
preferable. Grease is an
acceptable substitute.
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-1330 Guard, Bearing TOp .......ccceevriiereiiinienis 1 7 103-8353 Housing, Cutter ..........ccccooveiiniininiineenns 1
2 103-2535 Spacer, Guard Bottom ....... 1 8 109-9220 Screw, SEMS 1/2-20 x 2.19 A1
3 103-2802 Washer, Spring Disc 3/4 1 9 116-1444 Sheave, Blade Drive .........cccccoevieeenne. 1
4 103-2982 Key, Machine 1/4 x 3/16 x 3/4 ................ 1 10 3217-46 Nut, Hex 3/4-16 Heavy ..........ccccceeennen. 1
5+H | 103-9086 Kit, Splined Spindle 1 11 103-8280 Kit, Cutter Housing .1
6 103-3037 Bushing, Splined........cccccoiiiiiiiiiiiiene. 1

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food grade antiseize) between the jackshaft and bearings, jackshaft and
sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based

antiseize.

Kit includes items 3, 4, 5, 6, 8, & 10.




52" DECK GROUP

Torque to
140145 ftdb

Torque to

Apply lubricant to 55-60 ft-Ib
threads as needed
fo prevent seizing.
Copper based anti-seize
preferable. Grease is an
acceptable substitute.
Item Part No. Description Qty. Item Part No. Description Qty.
1 109-9012 Asm, Deck W/ Decals 524.................... 1 14 109-6936 Cover, Belt LH 46-56...........cccccvenunnee. 1
2 1-603299 Roller, Scalp, Anti................... . 15 109-6982 Wireform, Cover..........
3 98-5975 Washer, Spring Disc 3/8 16 109-7188 Asm, Discharge Chute
4 116-0133 Extension, Spring .........cccoecveeeviieeennnnn. 1 16:1 109-2738 Chute, Discharge ........cccccevveeeiiinienns 1
5 99-2842 Axle, Anti-Scalp Roller............ccccoeeeen. 3 16:2 109-8675-01 Bracket, Discharge Chute .................... 1
6 103-6402 Blade-Notched............cccoveiiiiiieiennnns 3 16:3 3231-22 Bolt, Carriage 3/8-16 X 1......cccevverennen. 3
[ 103-6392 Blade, Mulching.........ccccovvveieeniienienne. 3 16:4 109-6658 Nut, Nyloc 3/8-16 FIg.......cccoevcvveceennnne 3
103-6387 Blade, Low Lift.......cccocoveiiiiiiiiiiee 3 17 109-9915-01 Baffle, Discharge 52/60........................ 1
103-6382 Blade, Solid .........cccerivieiriiiiicee 3 18 323-8 Screw, HH 3/8-16 x 1 1/2 ....cocovvrnnenee. 18
103-6397 Blade, Extreme..........ccccooiiieiiiiennnnne. 3 19 3290-357 Nut, Whizlock 3/8-16..........cccocvvvcueenenen. 3
7 1-613098 Pulley, Idler 5" 20 3231-22 Bolt, Carriage 3/8-16 X 1.......c.cooeevenen.
8 1-633109 Pulley, Idler 6” 21 3231-28 Bolt, Carriage 3/8-16 x 1 1/4
9 109-2872 Spacer-Pulley 22 3231-44 Bolt, Carriage 3/8-16 x 2 1/2
10 109-2883 Asm, Deck Idler..........cccoeeeeieiinnnn. 1 23 103-4051 Kit, Antiscalp Roller............................. 3
11 109-4994 Belt, V-B ..o 1 24 109-9018 Kit, Cutter Housing 52 ..........c.cccccovene. 3
12 109-6658 Nut, Nyloc 3/8-16 FIg........ccccvvrvvennrnnne 31 25 109-9644 Asm, Deck Complete 524 .................... 1
13 109-6935 Cover, Belt RH46-56 ..........ccocvvennnnne. 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
@ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK524.

-6-




52" DECK W/DECALS ASSEMBLY - 109-9012

Item | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303508 Decal, Warning Discharge ..................... 1 6 116-0034 Decal, Ultracut 52 Series 4 .................... 1

3 1-403005 Decal, Danger.......ccoccuvvieeeiiiiiiiieeceeeene 2 7 109-3148 Decal, Bolt Torque.........cccoeecvvvveeeenninnes 1

4 1-633922 Decal, Antiscalp........ccvvveveiiiiiiiiieeeeee 1 8 109-9361 Decal, Belt Routing.......cccooviiiiiieiiiininns 1

5 98-5954 Decal, Cover Missing ........cocoeeiiiniennnee. 2




CUTTER HOUSING ASSEMBLY — 109-9018

Apply lubricant to

N

$/8

Torque to
140-145 ftb
7

threads as needed \&1

to prevent seizing. 0 Torque fo

Copper based anti-seize 55-60 ft-lb

preferable. Grease is an

acceptable substitute.
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-8353 Housing, Cutter..........ccccveeriieriiiniene. 1 7 103-2802 Washer, Spring Disc 3/4........ccccccvvenne. 1
2 103-2535 Spacer, Guard Bottom ............cccocceeenne 1 8 3217-46 Nut, Hex 3/4-16 Heavy ..........ccccceeennen. 1
3+H |103-9086 Kit, Splined Spindle...........cccccoiviinininns 1 9 103-3037 Bushing, Splined .........c.ccccovviniieniene. 1
4 103-2982 Key, Machine 1/4 x 3/16 x 3/4 ................ 1 10 [109-9220 Screw, SEMS 1/2-20 X 2.19.....ccceccveuenne 1
5 103-1330 Guard, Bearing Top 1 11 103-8280 Kit, Cutter Housing ......coooiviiiiiiiiiiiieene 1
6 116-0186 Sheave, Blade Drive 1

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food grade antiseize) between the jackshaft and bearings, jackshaft and
sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based

antiseize.
M Kit includes items 3, 4, 5, 6, 8, & 10.




60" DECK GROUP

Torque to
140-145 ftdb

2|
3 !
; /é\ Torque to
i TS
to prevent seizing.
Copper based anti-seize
preferable. Grease is an
acceptable substitute.
Item Part No. Description Qty. Item Part No. Description Qty.
1 109-9013 Asm, Deck W/ Decals 604.................... 1 14 109-6982 Wireform-Cover..........ccccovveeieeniniinnens 2
2 323-7 Screw, HH 3/8-16 x 1 1/4.....cccocvvennnnn 18 15 116-0094 Cover-Belt, RH........ccccoooiiiiiiee 1
3 103-6403 Blade, Notched .........ccccooviiieiiicnine 3 16 109-6938 Cover-Belt, LH.......cocoeviiiiiiecee 1
[ J 103-6393 Blade, Mulching..........cccccooiiiiiiiinnnn. 3 17 109-7188 Asm, Discharge Chute ..............cccceee.. 1
103-6388 Blade, Low Lift.........ccovuveiniiiieiiiieee, 3 171 109-2738 Chute, Discharge ........ccccceeveieiinienns 1
103-6383 Blade, Solid.........cccceeeviiiiiiiieiiiiee 3 17:2 109-8675-01 Bracket, Discharge Chute .................... 1
103-6398 Blade, Extreme..........ccccccveiiiiiiiiiennnne 3 17:3 3231-22 Bolt, Carriage 3/8-16 X 1......ccccecveeennen. 3
4 109-2872 Spacer-Pulley .........ccccoovieiiieiiiiiiees 2 17:4 109-6658 Nut, Nyloc 3/8-16 FIg..........ccevriueeennnen. 3
5 1-633109 Pulley, Idler 6" .........cccovevoieiiiiieriee 1 18 3231-28 Bolt, Carriage 3/8-16 x 1 1/4................. 2
6 109-2883 Asm, Deck Idler..........cccoeeeeiiiiinnn. 1 19 99-2842 Axle, Anti-Scalp Roller...............c..c.......
7 109-0996 Pulley, Idler 8"Flat w1 20 1-603299 Roller-Scalp, Anti ...............
8 109-8073 Belt, V-5V ..o 1 21 98-5975 Washer, Spring Disc 3/8
9 116-0133 Extension-Spring .........ccccoveveeeiiieeenenne. 1 22 3290-357 Nut, Whizlock 3/8-16..........ccccevcueeennnnen.
10 3231-44 Bolt, Carriage 3/8-16 x 2 1/2... v 2 23 103-4051 Kit, Antiscalp Roller......
11 109-6658 Nut, Nyloc 3/8-16 FIg.........ccovruvennrnnne 37 24 109-9019 Kit, Cutter Housing 60
12 109-9915-01 Baffle, Discharge 52/60 ........................ 1 25 109-9646 Asm, Deck Complete 604 .................... 1
13 3231-22 Bolt, Carriage 3/8-16 X 1....ccevviiniennnnn. 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
@ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.

-9-



60" DECK W/DECALS ASSEMBLY - 109-9013

Item | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303508 Decal, Warning, Discharge ................... 1 6 109-3148 Decal, Bolt Torque.........cccoeecvvvveeeenninnes 1

3 1-403005 Decal, Danger........ccccvvvevieiiiiiiiieeceeee 2 7 109-9361 Decal, Belt Routing.........ccooocvviieiiinninnes 1

4 1-633922 Decal, Antiscalp........cccvvveeeeiiiiiiiieeeeee 1 8 98-5954 Decal-Cover, MisSing..........cccceuniieiennnne. 2

5 116-0025 Decal, Ultracut 60 Series 4 ..........cc....... 1

-10-




CUTTER HOUSING ASSEMBLY - 109-9019

Apply lubricant to
threads as needed
to prevent seizing.

10 Torque to
140145 ftb

6
\&\ 8 Torque to

1

Copper based anti-seize 55-60 ftdb
preferable. Grease is an
acceptable substitute.

Part No. Description Part No. Description Qty.
103-1330 Guard, Bearing TOp .......ccceevviieriniinienis 6 103-3037 Bushing, Splined .........cccocoeiiniieiieene 1
103-2535 Spacer, Guard Bottom ....... 7 103-8353 Housing-Cutter ................. v 1
103-2802 Washer, Spring Disc 3/4 8 109-9220 Screw, SEMS 1/2-20 X 2.19.......cceeeneee. 1
103-2982 Key, Machine 1/4 x 3/16 x 3/4 9 109-8251 Sheave, Blade Drive 7.25............c.c....... 1
103-9086 Kit, Splined Spindle 1 3217-46 Nut, Hex 3/4-16 Heavy .1

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food grade antiseize) between the jackshaft and bearings, jackshaft and
sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based

antiseize.
Kit includes items 3, 4, 5, 6, 8, & 10.




72" DECK GROUP

Torque to
140145 ftb

/ g\ Torque to

ek as necded B0
fo prevent seizing.
Copper based anti-seize
preferable. Grease is an
acceptable substitute.
Item Part No. Description Qty. Item Part No. Description Qty.
1 109-9014 Asm, Deck W/Decals 724 1 14 109-7188 Asm, Discharge Chute 1
2 98-5975 Washer, Spring Disc 3/8.........cccccecuveeen. 1 14:1 109-2738 Chute, Discharge ........ccccceevieieiiinienns 1
3 116-0133 Extension-Spring .........ccccovveeeinieeeiene. 1 14:2 109-8675-01 Bracket, Discharge Chute .................... 1
4 99-2842 Axle, Anti-Scalp Roller...........cccceeeeeen. 4 14:3 3231-22 Bolt, Carriage 3/8-16 X 1......cccevverennen. 3
5 103-6404 Blade, Notched .........ccccooiiieiiieiicne. 3 14:4 109-6658 Nut, Nyloc 3/8-16 FIg.......cccoevcvveieennnne 3
[ 103-6394 Blade, Mulching.........ccccovvveieeniienienne. 3 15 109-0996 Pulley, Idler 8"Flat .........ccccccvervieceennnn. 1
103-6389 Blade, Low Lift.......cccocoveiiiiiiiiiiee 3 16 109-9023 Belt, V-5V .. 1
103-6384 Blade, Solid .........cccerivieiriiiiicee 3 17 109-9695-01 Baffle, Discharge 724 ..........c...ccoevenee. 1
103-6399 Blade, Extreme..........ccccooiiieiiiiennnnne. 3 18 3290-357 Nut, Whizlock 3/8-16..........cccocvvvcueenenen. 4
6 1-603299 Roller-Scalp, Anti........ccccevviiiiiniieenine. 4 19 3231-22 Bolt, Carriage 3/8-16 X 1......c.cevvueeennnnn. 2
7 1-633109 Pulley, Idler 6" .........cocveviiiieiceee 1 20 3231-28 Bolt, Carriage 3/8-16 x 1 1/4................. 2
8 109-2872 Spacer, Pulley ........ccccooiiiiiiiiiiiiee 2 21 3231-44 Bolt, Carriage 3/8-16 x 2 1/2................. 2
9 109-2883 Asm, Deck Idler..........ccceeeeeeenne. 1 22 103-4051 Kit, Antiscalp Roller.............................. 4
10 109-6658 Nut, Nyloc 3/8-16 FIg........cccovvrvvennrnnne 37 23 116-0911 Kit, Cutter Housing 72..........c.cceevenen.
11 116-0094 Cover-Belt, RH .... 1 24 323-7 Screw, HH 3/8-16 x 1 1/4 ...
12 109-6938 Cover-Belt, LH...........cocoovvieeeiiiiie. 1 25 109-9648 Asm, Deck Complete .........cccceeunnene...
13 109-6982 Wireform, Cover.......ccooiiiiiiiiiiiininenns 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724

-12-




72" DECK W/DECALS ASSEMBLY - 109-9014

Item | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303508 Decal-Warning, Discharge...................... 1 6 109-3148 Decal, Bolt Torque.........cccoeecvvvveeeenninnes 1

3 1-403005 Decal-Danger.........cccccvevevieiiiiiiiieeeeeee 2 7 109-9361 Decal, Belt Routing.........ccooocvviieiiinninnes 1

4 1-633922 Decal, Antiscalp.......ccovvvveveviiiiiiiiiiieiennnns 1 8 116-0944 Decal, Ultracut 72 Series 4 .................... 1

5 98-5954 Decal-Cover, Missing.......ccccoceeiiiniennnee. 2

13-




CUTTER HOUSING ASSEMBLY - 116-0911

10 Torque to

140-145 ftb

Apply lubricant to

threads as needed \&\

to prevent seizing. 8 Torque to

Copper based anti-seize 55-60 ftb

preferable. Grease is an

acceptable substitute.
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-1330 Guard, Bearing TOp .......ccceevviieriniinienis 1 7 103-8353 Housing-Cutter ...........ccoceviiiiiniieennen. 1
2 103-2535 Spacer, Guard Bottom........ .1 8 109-9220 Screw, SEMS 1/2-20 x 2.19 v 1
3 103-2802 Washer, Spring Disc 3/4 1 9 116-0912 Sheave, Blade Drive 8.74...................... 1
4 103-2982 Key, Machine 1/4 x 3/16 x 3/4 ................ 1 10 [3217-46 Nut, Hex 3/4-16 Heavy ..........ccccceeennen. 1
5+H |103-9086 Kit, Splined Spindle .1 11 103-8280 Kit, Cutter Housing .1
6 103-3037 Bushing, Splined........cccccoiiiiiiiiinieiee. 1

+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food grade antiseize) between the jackshaft and bearings, jackshaft and
sheaves, spindles and bearings, spindles and sheaves, and under top bearing guard. DO NOT use a copper or nickel based

antiseize.
B Kitincludes items 3, 4, 5, 6, 8, & 10.

-14-




DECK IDLER ASSEMBLY — 109-2883

Part No. Description Qty. Item | Part No. Description Qty.
43-0940 Spacer-Hub, Blower.............c..ccceeuvvneen.. 1 9 109-7399 Pin, Spring Anchor..........cccocoeeivieieninee. 1
103-2916 Guard, TOP....coveeeeereeeeece e 1 10 109-6658 Nut, Nyloc 3/8-16 FIg.........coveevevriirnine 2
103-3504 Bearing, Spherical............ccccoeeiviiieninn. 2 11 109-7409 Screw, Shoulder 3/8-16 x 5.........cccc...... 1
103-3505 Seal, Double Lip .....cccocvevvieiieniienene 1 12 323-8 Screw, HH 3/8-16 x 1 1/2.....cccvriernen. 1
103-3506 Seal, Single Lip....ccooooieiiiieiiiieiicee 1 13 32120-10 Ring, Retaining ... 2
103-8743 Pulley, Idler 5"Flanged............ccccccvveneen. 1 14 302-19 Zerk, 1/4-28 Str....ccocoiiiiiiiiiiieiice 1
106-7159 O-RiNG ..o 2

-15-



MAINFRAME GROUP

26HP KAWASAKI LIQUID-COOLED

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-2124 Frame, Main 48/52 W/Decals ................. 1 14:3 [109-7929 Decal, Park Brake...........ccccccovviiiiienennnne 1

116-2126 Frame, Main 60 W/Decals ...........c..cc...... 1 15 |116-0580 Asm, Motion Control Cover W/Decal LH 1

116-2128 Frame, Main 72 W/Decals ...........c.cccue.... 1 15:2 (109-7232 Decal, Motion Control ............ccceceeeeinen. 1
1:2 |107-2112 Decal, Warning ........cccccoeeeviieiinieeeiieens 1 16 [116-0043-03  Guard, Muffler............ccoooveiiieiiniiienn. 1
1:3 |103-2076 Decal, Caution Hot Surface..................... 2 17 |116-2350 Decal, Lazer AS Model ..........cccccuveeeineen. 1
1:4 |116-0205 Decal, Belt Drive ........cccccoervienieicieennn, 2 18 |32144-10 Screw, HWH 1/4-20 X .62 ..........cococveenee. 4
1:5 |117-2718 Decal, Spark Arrester...........ccccovveeeniinns 1 19 |116-0170 Asm, Guard, Hydro W/Decal 1
2 109-8863-03  Plate, Rear Guard.... 1 19:2 (116-0157 Decal, Hydro Oil .................. .
3 116-0024-01  FlOOrpan ........ccooovcveeieeeeiiiiiieeeee e 1 20 |116-0171 Asm, Guard, Hydro W/Decal 1
4 1-513658 BUMPer...cooo 2 20:2 |116-0157 Decal, Hydro Oil ........ccccoeeiiiiiiiiiieiinen, 1
5 116-0230 Asm, ROPS Service ... 21 |109-9057 Guard, Hydro Rear LH... 1
6 1-811010 PlUG oo 22 |109-9058 Guard, Hydro Rear RH ...........cccoeeeinee. 1
TA Asm, Caster Wheel (48", 52", & 607)....... 2 116-0669 Guard, Hydro Rear RH Trimmed

Asm, Caster Wheel Rear RH Trimmed (LZAS26LKA604)...... 1
(72 & LZAS26LKABO4) ......c.eeervvereen, 2 32 [103-2883 Decal, Exmark Logo ........cccoveverrvienneenn 1

9 116-0180 Bumper, Rear LH W/Decal ..................... 1 39 (116-1397 Asm, Air Deflector ..........cccccceeevvininenenn. 1
9:2 |103-2076 Decal, Caution Hot Surface..................... 1 40 [322-6 Screw, HH 5/16-18 x 1 1/4......ccccccvenne. 2
10 |116-0057-03 Bumper, Rear RH ........ccccoooiiiiiiiiiiiinnn, 1 41 1-303334 Washer, Spring Disc 5/16............cccccueeene 4
11 |104-8301 Nut, Nyloc 3/8-16 FIg .....cccevvvverreiieenenn, 11 42 |104-8300 Nut, Nyloc 5/16-18 FIg.......ccccecvvriviennees 2
12 |3231-22 Bolt, Carriage 3/8-16 X 1 .....ccocvviivreninnnn, 7 44 |116-1654 Decal, Fuel Fill.........ccccooiiiiiiiieienee 1
13 [3231-21 Bolt, Carriage 3/8-16 X 3/4 .........ccccevueen. 4 48 [116-2362 Deflector, Air FIOW ........ccccooviiiiiiieninen. 1
14 116-0579 Asm, Motion Control Cover W/Decal RH.... 1 49 1-803035 Rivet 3/16 x 1/4
14:2 |109-7232 Decal, Motion Control .........ccccoviieeeiiinnnns 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).

Exmark black touch up spray paint — gloss black.
See pages 18 & 19

A

-16-




ROPS ASSEMBLY — 116-0230

Item | Part No. Description Qty. Item | Part No. Description Qty.
3 109-6653 SPACET .. 2 8 3233-10 Bolt, Carriage 1/2-13 x 3 1/2.....cccoeene. 2
4 116-0019 Asm, Rops Upper W/Decal.................... 1 9 325-17 Screw, HH 1/2-13 x 4. 4
4:2 107-2102 Decal, Warning, Folding Rops ............... 1 10 109-9505 Washer, Spring Disc 1/2........cccccevneenn. 4
5 109-5337 Bumper, ROPS......ccovveviviiiiiiiiiiieieiiieieeenns 2 11 109-9233 Bumper, Rubber Push-In....................... 1
6 116-0104 Asm, Spring Pin......ccccccoiniiiiiiiieniee 2 12 116-0090 Decal, Caution Fuel Vent....................... 1
7 99-5107 Nut, Lock 1/2-13 ..o 6 13 116-0960 SPACET ...ttt 2

-17-




CASTER WHEEL ASSEMBLY - 48", 52", & 60" (EXCEPT LZAS26LKAG04)

WASHER
ORIENTATION

E?//4
—E:
%%}’1

©- 6
I 7

oy

Item Part No. Description Qty. Item Part No. Description Qty.
1 1-543509 Cone, Bearing Tapered Roller ............ 2 5:2:2 103-0063 Seal, Double Lip.......cccoovvvereeeeeiinneen. 2
2 1-543511 Seal, Grease ........ccovvveeveeeeecciieeeneeene 1 5:2:3A [103-3051 Spacer, Nut.......cccoeeeeveiiieee e 2
3 116-1092-01 WId, Caster Fork ..........cccoeiuevininienns 1 5:2:4 103-3155 Axle, Caster .......ccoceevvieiiiieeieceen 1
4 1-633508 Washer, Spring DiSC.........cccccvcueeennnen. 3 5:3 325-42 Screw, HH 1/2-13 X8 ..cccvieiiiieene 1
5 116-2082 Asm, Wheel And Tire W/Axle (pneumatic).. 1 5:4 3296-23 Nut, Nyloc 1/2-13 1
5:1 103-2768 Guard, Seal .........cccoevviereieieiiieee e 2 6 103-4882 Cap-Grease................ v 1
5:2:1 1-633585 Bearing, Cone Tapered Roller ............ 2 7 3296-51 Nut, Nyloc 3/4-10 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).

A

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item 5:2:3.

-18-




CASTER WHEEL ASSEMBLY - 72" & LZAS26LKA604

WASHER
ORIENTATION

o — 1

-1

2

Item Part No. Description Qty. Item Part No. Description Qty.
1 1-543509 Cone, Bearing Tapered Roller ............ 2 5:2:2 103-0063 Seal, Double Lip.......cccocvvvereeeieiiineen. 2
2 1-543511 Seal, Grease ........cccvvveveeeeieiciieieeeeens 1 5:2:3A [103-3051 Spacer, Nut.......ccccoeeeveiiieeee e 2
3 1-633508 Washer, Spring DiSC.........ccccovcueeennnee. 3 5:2:4 103-5156 Axle, Caster .......cccceevviieiiiieeiice, 1
4 103-1474-01 Fork-Caster ........occceeeviiieiiiieeeiiieees 1 5:3 325-39 Screw, HH 1/2-13 x91/2 ....ccceeeee. 1
5 116-2080 Asm, Wheel And Tire W/Axle (pneumatic).. 1 5:4 3296-23 Nut, Nyloc 1/2-13 ..o 1
5:1 103-2768 Guard, Seal ..........ococvvveeeeeeieinns e 2 6 103-4882 Cap-Grease............. v 1
5:2:1 1-633585 Bearing, Cone Tapered Roller 2 7 3296-51 Nut, Nyloc 3/4-10 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
A

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, item 5:2:3.

-109-




DECK SUPPORT GROUP

26HP KAWASAKI LIQUID-COOLED WITH 60" DECK
ALL UNITS WITH 48" OR 52" DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-7952 20 116-2217-03 WId, Cross Shaft Front...........cccccceeeneenne 1
116-2031 21 Deck Lift Chain ASm.......ccccocvveiieicneennen. 4
1:2 | 109-5009 21:2 | 109-9065 Screw, HH 7/16-14 X 2....ccovvviiiiieeee. 1
1:3 | 109-5010 21:3 | 32128-37 Nut, Whizlock 7/16-14 ........cccovvveienine 1
2 109-5013 22 116-0559 Bolt, HH 1/2-13 x 4 tap ...cccoovvvvieieeee 1
2:2 | 109-5009 23 32128-37 Nut, Whizlock 7/16-14 .. reerienens B
2:3 | 109-5010 24 109-9066 Yoke-Adjust, DecK..........ccoeveviiiiennenne. 4
3 86-1990 25 3274-18 Screw, SH5/16-18 x 1 1/4......ccveveennee 4
4 99-5107 Nut, Lock 1/2-13 ....ooeiiiiieeeceen 12 26 3218-2 Nut, Jam 5/16-18......ccccoeiiiiiiieeeene 8
5 325-12 Screw, HH 1/2-13 X 3o 2 27 116-0459-03 Lift-Deck, Rear..........cccocovevvieieeniiiens 1
6 325-17 Screw, HH 1/2-13 X4 ....ooviiiiiiee 1 29 116-0780 Screw, Shoulder HHF 1/2-13 x 1.12....... 2
7 3233-34 Bolt, Carriage 1/2-13 x2 1/2 .....ccccvene. 3 30 116-0797-03  Link-Lift, Deck........ccccovrvieriiiiieiiiinens 1
8 116-0818-03 Support-Bearing, Cross Shaft Rear........ 2 31 116-0000 Extension Spring Asm (60" & 727).......... 1
9 109-7173 Bearing-Cross, Rear Shaft.................... 2 116-0886 Extension Spring Asm (48” & 52”).......... 1
10 3231-4 Bolt, Carriage 3/8-16 x 1 1/2 ......c.ccc... 2 32 109-8757 Pin-HOC......ciiiiiiiiriceeee 1
11 104-8301 Nut, Nyloc 3/8-16 FIg .......ccccvvrnenee 12 33 116-1919-01  WId, Foot Lever.........
12 109-9409 Support-Cross Shaft, Bearing Front....... 2 34 3256-28 Washer, 3/4 SAE
13 109-9410 Bearing-Shaft Front, Cross .................... 2 35 92-7674 Bolt-Shoulder..........ccccooiiiiiiiiiiiiiiee, 1
14 116-1700 Bolt, Carriage 1/2-13 x 2 1/2 spl neck .... 4 36 116-0827-01 Weight, Toe Board...........ccccevvviviivennnnne 1
15 109-9840 Screw, Hex Flange 3/8-16 x .80 ............. 4 37 321-8 Screw, HH 1/4-20 x 1 1/4.....ccooveiiiies 4
16 109-7438 HOC ASM ..o 1 38 3256-22 Washer, 1/4 SAE.........ccccoviviiiiienee 4
17 109-9065 Screw, HH 7/16-14 X 2...cccvvvvvirieee 1 39 104-7201 Nut, Nyloc 1/4-20 FIg.......cccoveevviniiiniene 4
18 3296-23 Nut, Nyloc 1/2-13 ..o 1 40 3231-5 Bolt, Carriage 3/8-16 x 1 3/4 .......cccceneee. 4
19 3231-2 Bolt, Carriage 3/8-16 X 1 ....ocoeeiiiniennnne. 2

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)

-20-




HEIGHT OF CUT ASSEMBLY — 109-7438

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 62-1330 Bolt-Shoulder..........cccooviiiiiiiiiiiiiiee 1 6 116-0118 Pawl, Transfer LocK.........cccccuevirieeennnen. 1

2 109-7130 GromMMEt.......ooiiiieieiiiie e 1 7 109-7335 Asm, Hoc Plate W/Decal .............cccuo.... 1

3 104-8301 Nut, Nyloc 3/8-16 FIg .......ccoccveviiieieanee. 1 7:2 116-0752 Decal, Cut Of Height.........cccceevveeennnen. 1

4 109-7124 Spring, Extension........ 1 8 109-8250 Grip, Lever 1

5 109-7128 Rod, Transport Lock 1

-21-




CONTROLS GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 109-8484 Console, Panel W/Decal 116-1972 Asm, Throttle Cable
(All Kawasaki except 26HP).................. 1 (All Kawasaki except 26HP)...................
109-9454 Console, Panel W/Decal (26HP Kaw).... 1 4 1-807513 Bolt, Carriage #10-24 X 1/2......ccccveennee.
116-1845 Console, Panel W/Decal (Kohler) .......... 1 5 3296-2 Nut, Nyloc #10-24........cceeiiiiiiieen.
1:2 |109-8483 Decal, Control Panel 1 7 32105-15 Screw, Machine 1/4-20 x 3/4..................
1:3 [109-7330 Decal, FUSE ......cccoviiiiiiiiiiiieeeceee 1 8 116-1278 Console, RH Narrow Asm
2 109-8165 Asm, Choke Cable (Kohler) ................... 1 8:2 |107069 CliP et
109-8167 Asm, Choke Cable (Kawasaki) .............. 1 9 109-9457 Console.LH Narrow Asm .........cccocueeenne
3 116-0969 Asm, Throttle Cable 10 [105-1853 Clamp, HoS€.....ccvvviieeeeeeeee e
(Kohler & 26HP Kawasaki)...........ccceenee 1 11 [116-1875 Plug, Plastic........coooviiiiiiiiiiiiiiiece,

-22-



MOTION CONTROL GROUP

WASHER
ORIENTATION
26/ \25
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-0880 Asm, Mot Ctrl/Bushing RH ..................... 1 20 |109-6590 Asm, Steering Handle LH ...................... 1
1:2 [109-8054 Bushing, Flanged............cccccooiiiiiiinnnn. 4 20:1 |109-5668 Grip, Control Lever ..........cccoceeeiieieennen. 1
2 116-0881 Asm, Mot Ctrl/Bushing LH...................... 1 21 |104-8301 Nut, Nyloc 3/8-16 FIg.........coecverreirnienne 4
2:2 |109-8054 Bushing, Flanged...........ccccccuee.. .4 22 |323-7 Screw, HH 3/8-16 x 1 1/4. TR
3A |116-0648 Screw, HH 5/16-18 x 1 W/Patch ............ 2 23 |109-5575 Spring, Leaf Rtn........ccccoviiiiiiiiiiie 2
4 109-4581 Arm, Pump Control ..........cccceevvieeeninnenn. 2 24 |109-8106 Asm, Pump Linkage Front (60" & 72”) ... 2
5A 9080046 Screw, HH 1/4-20 X 7/8 ......ccocoveveiiniene 2 109-8107 Asm, Pump Linkage Rear (48” & 52)...... 2
6 1-303435 Washer, Spring Disc 1/4 .........ccccevneenn. 2 24:2 |13219-2 Nut, Hex 5/16-24.........ccccoeviiiiiiiiiee. 2
7 116-0027 Damper, Motion Control...............c......... 2 24:3 |1-323245 Spring, CoOmMpression ..........ccocoeeevvieeeens 2
8 104-8300 Nut, Nyloc 5/16-18 FIg ........cccocvvvveenenen. 8 24:4 {1-633152 Balljoint.......cccoiiiiiieee e 1
9 3230-2 Bolt, Carriage 5/16-18 X 1 .....cccvvvvvrennen. 2 24:5 {1-543017 Balljoint.......cocoviiiiiiei e 1
11 109-5891 Hub, Threaded...........cccoeeveiiiiiiine 2 25 |109-9505 Washer, Spring Disc 1/2........cccccceeineenne 4
12 |325-12 Screw, HH 1/2-13 X 3..oooiiiiiiieee 26 |3256-6 WaSher........cocvvevieniiieeee e 2
16 [116-0039 Lever, Motion Control RH 27 |32128-56 Nut, Hex 1/2-13 Flange. 2
17 |116-0040 Lever, Motion Control LH 29 |3256-23 Washer........ccooiiiiiii 2
19 [109-6589 Asm, Steering Handle RH...................... 1 30 |3218-5 Nut, Jam 1/2-13 ..., 2
19:1 [109-5668 Grip, Control Lever..........ccccoviiieiiinienns 1 31 |115-1794 Screw, Hex Flange 5/16-18 x 1 1/2........ 2

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube).

-23-




PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-1878 Brake Handle AsSm.........cccoevvvvvvvvieienennnn. 1 9 109-2889 Caliper-Brake..........cccceeevecvieieneceicinnes 2
2 3230-2 Bolt, Carriage 5/16-18 X 1 ......cccvcvveennen. 2 10 109-0958 Plate, Brake Mount............ccccoveiiiniinnes 2
3 104-8300 Nut, Nyloc 5/16-18 FIg ........cccovvvvreennen. 2 11 92-5727 Screw, HH 3/8-16 x 1 1/4 patch lock...... 4
4 60-1730 Pin-Clevis ....ccoovvvriieiiieiie e 2 12 112-8379 SWIVE...oiiiiiii 2
5 32721 Pin, Cotter 1/16 X 1/2 ....cccovvvveiiieeen. 2 13 104-7201 Nut, Nyloc 1/4-20 FIg.......cccoveeerriiiiniene 2
6 116-1746 Wheel Hub And Stud Asm ........ccccceeenee 2 14 116-0165 Decal-Hub, Wheel ...........cccoveeeiniiinniene 2
6:2 | 1-633926 Stud-Wheel........ccoovviiiiiiiiciccee 4 15 1-809036 Nut, Slotted 1-20.......ccccevvvririiiieieen, 2
7 115-3590 Asm, Wheel & Tire (48”) ...coeecvvevvvrinnens 2 17 3296-13 Nut, Nyloc 1/4-28........ccoovvviiiiiiiiieiene 2

115-3589 Asm, Wheel & Tire (527) ...cccccvevivvrinnens 2 18 116-2643 Decal, Hub, Wheel..........c.ccocoevriiiennnnn. 2

115-3588 Asm, Wheel & Tire (60”) ......cccoeevvernene 2 19 115-3584

109-8972 Asm, Wheel & Tire (727) ... 2 20 115-3585
7:1 109-3645 Wheel (48”)...cvveiieiiieiieieceece e 1 22 1-809036 Nut, Slotted 1-20

109-2875 Wheel (527)..ccouvieiieiieeiiieieceeee e 1 23 1-806800 Pin, Cotter 9/64 x 1 1/2......coevvviiiine 2

109-2871 Wheel (607).... e 24 3256-24 Wasbher, 3/8 SAE

109-3156 Wheel (727).cciiiiieieeieeeceeeee e 1 25 116-0940 Tie-Cable.....ccoovveiieiiieicecee
7:2 | 1-653160 Tire (48" & 52”) wioveeiceeiieeeeeee e 1 26 32191 Nut, Hex 1/4-28 .......cccoiiiiieieeee 2

1-633993 Tire (60" & 727) weoveeiceeiiieieeeeeee e 1 27 3257-42 Key, Woodruff........cocoooiiiiiiiiiiiciieeen, 2
8 242-50 Nut, Lug 1/2-20 ..o 8

-24-




BRAKE HANDLE ASSEMBLY - 116-1878

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 99-5107 Nut, Lock 1/2-13 ..o 1 10 115-3581 Rod-Release, Brake ..........c.cccocveeveeninnne 1

2 117-0380 SPACET ...t 1 11 115-3592 GFIP ceeeeeee e 1

3 115-3580 Arm-Brake, LH.......cccoooiiiiiiie 1 12 112-8387 Bolt, HH Shoulder 1/4-20 x 1.64 ............ 1

4 117-0376 Spring-Torsion, RH .........ccccviiiiiiiene 1 13 117-0375 Spring-Torsion, LH.........ccccviiiiiiiinen. 1

5 115-3574 Plate-Latch ........ccccoveviiiiiieee 1 14 115-3579 Arm-Brake, RH ... 1

6 104-7201 Nut, Nyloc 1/4-20 Flg .. ] 15 117-0379

7 116-1876-03 Brake Handle Asm........cccccoevcvieiierinnens 1 16 3256-26

8 114-1207 Washer-Special .........cc.cccovveviienieninnens 1 17 115-2750

9 114-8187 Spring-Compression ...

Exmark black touch up spray paint — gloss black.

-25-




SEAT GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 116-0037 Seat, EXmark .......ccocceeveiiiiniiniiene 1 10 9266934 Screw, HWH 5/16 x 1/2 TF ......cccoeeunenee. 2
4 116-2323 Mount, Seat W/Decals ...........cccvveveeennn. 1 11 116-0192-03 Plate, Seat Support .........cccceevecvieeeeeenne 1
4:2 109-7069 Decal, Console ......cccceeviveeiiiiieiiieeee 1 12 3230-22 Bolt, Carriage 5/16-18 x 1 Sp.........cc...... 4
4:3 116-0211 Decal, Service Aid .........cccoovveviiiniennnnn. 1 21 103-2883 Decal, Exmark LOgo .........coocuvvvveiieniinnes 1
6 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck 2 25 3217-6 Nut, Hex 5/16-18........ccoviiiiiiiieiiieee, 2
8 104-8300 Nut, Nyloc 5/16-18 FIg .....ccoiieeiiiinieannne. 10 26 1-323539 Spacer, Blade Drive.........ccoovieiiiiennnnee. 2

Exmark black touch up spray paint — gloss black

-26-




SEAT W/TRACKS ASSEMBLY - 116-0037

Part No.

27-

Description Qty. Item | Part No. Description Qty.
1 109-9801 Set, Seat Track........cccevvvveiiiiiiiiiiiees 1 5 109-9818 Cover, Cushion.........cccoeveeiiieeiiiiee, 1
2 109-9813 Set, Arm Rest Pads ..........cccocveveiiinienne 1 6 109-9809 Cover, Back.......ccoceeiiiiiiiiiee 1
3 109-9804 Kit, Arm Rest Set.......c.cccoovveiiiiincninnns 1 7 82-2190 SWItCH. v 1
4 109-9805 Kit, Seat Belt W/Long Buckle................. 1




CALIFORNIAUNITS
WITH KOHLER ENGINES

FUEL TANK GROUP

NON-CALIFORNIAUNITS

CALIFORNIAUNITS
WITH KAWASAKI ENGINES

Item | Part No. Description Qty. Item | Part No. Description Qty.
1@ |109-9357 Fuel Tank ASm .....coooiiiiiiieiiiiieeceee 1 10M (115-7868 Valve-Check, Vacuum ...........c.cccceeneeene 1
+ 116-2131 Asm, Fuel Tank Low Perm..................... 1 v 116-2232 Valve, Vacuum Control.............ccccoueenne 1
2 32128-33 Nut, Whizlock 1/4-20...........ccccevvviennnen. 2 110 |116-2394 Hose, FUuel.........ccoooiiiiiiiiiiiece 1
3 109-2365 Bumper-Rubber (W/Stud) ..........cceenee. 2 v 116-2619 Hose, Fuel...........cocoiiiii 1
4 109-9450 Tube-Vent, Fuel Drain.............. 1 12 [116-1433-03  WId, Canister Mount w1
5 109-9491 Fuel Manifold Vent Asm 1 13  |116-2228 Clamp, T-Bolt .....oeeeeeieiiiieeeeeieeeeee 1
6 105-1853 Clamp-HoSe€........ooviiiiiiiiiieiiceeee 1 14 |32144-70 Screw, HWH 5/16-18 x 3/4 TF ............... 2
7 116-1702 Asm, Vent HoSe.........ccoeevriiiiiiiiiiiiins 1 15 |3231-22 Bolt, Carriage 3/8-16 X 1......ccccevivveennen. 1
8 116-1442 Canister, Carbon 1200CC .........cccccuveennee 1 16 [104-8301 Nut, Nyloc 3/8-16 FIg.......ccccvevrrieiennnn. 1
9l |108-6344 Hose-Fuel ........coooiiiiiiii 1 17 |1-303335 Tie, Cable 7 15/16 .......ccovvveiiiiieiiiees 2
v 116-2231 Hose, 3/16 Formed ..........ccocveviiieeennnen. 1 18 [116-2233 Hose, 3/16 Formed..........ccoccevrveeennnen. 1
19  [1-303335 Tie, PlastiC......ccoiviiiiiiiiiiiiieciiiees 1

Exmark black touch up spray paint — gloss black

Non-California Units

California Units

California Units with Kohler Engines
California Units with Kawasaki Engines

4E + 0

-28-




FUEL TANK ASSEMBLY — 109-9357 & 116-2131

ONLY FOR
109-9357

2
Item | Part No. Description Qty. Item | Part No. Description Qty.
2 46-6560 BUShING.....coooiiiiiiiie 4 8 116-2460 Kit, Vent Line With Grommet RH............ 1
3 116-2459 Kit, Fuel Line With Grommet.................. 1 9 116-2461 Kit, Vent Line With Grommet LH............ 1
4 9107944 SCrew-Pan ........cccceeiiiiiiiiieiiieecieeee 5 10 116-2462 Kit, Vent Line With Grommet Rear ........ 1
5 3253-17 Washer, Lock 3/16........ccooceeiiiieeeninnnn. 5 11 1-603770 Valve, Fuel .......ccocooiiiiiiiiieee 1
6 116-0003 Sender-Fuel Level..........ccccccoeeeevennnennn. 1 12 2412-98 Clamp, HoS€.....ccevvveieeeeceeee e 2
6:1 109-9620 Gasket-Sender, Fuel..........ccoccceeiiene 1 13 109-0650 Hose-Fuel.......cccooveiiie 1
7 109-9619 Cap-Fuel (109-9357- Non-CA Units)...... 1 14 1-303335 Tie, Cable 7 15/16 (Large)........cc.ccueenee 1
116-1704 Cap-Ratcheting Fuel
(116-2131 CA UNItS) .oeeiiiieiiiiiiiiiiees 1

-20-




ENGINE GROUP - 22HP KAWASAKI

+
TORQUE TO TORQUE TO
17-23FT-LB 20-24FTLB
KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)
DESCRIPTION KAWASAKI PART
WASHER
ORIENTATION ENGINE OIL FILTER 49065-7007
! ENGINE AR FILTER 11013-7044
‘ SAFETY FILTER 11013-7045
I
Item | Part No. Description Qty. Item | Part No. Description Qty.
2 1-303334 Washer, Spring Disc 5/16 13 116-2612-01 Anchor, Clutch...................
3 109-6919 Washer, Clutch ........cccccoovieiiniicie, 14 323-7 Screw, HH 3/8-16 x 1 1/4
4 1-603610 Washer, Spring Disc 7/16 ..........ccccueee.. 2 15 33114-020 Screw, HH M8-1.25 x 20mm.................. 1
5 1-807259 Key, Machine 1/4 x 1/4 X 1.....ccccovvennnen. 1 16A | 109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite..... 1
6 104-8301 Nut, Nyloc 3/8-16 FIg .......cccccveviiinieane. 1 17 3231-22 Bolt, Carriage 3/8-16 X 1.....cccccvvevvernns 1
7 116-1715 MUFFIEF ..o 1 19 94-2413 U-Nut 5/16-18.....ccoeeiiiiiiiee 2
8 109-9905 Sheave, W/HUD...........cooiiiiiiiiiiie 1 20 3234-5 Screw, HH FLG 5/16-18 x 3/4................. 2
9 109-4490 Asm, Hose Oil Drain W/Plug.................. 1 23 2412-98 Clamp, HOS€ ....ooveeeeiiiiiieeeeceee e, 2
9:2 109-1012 PlUG . 1 24 105-1853 Clamp-Hose, Hydro..........ccccvcviiiienncnne 1
10 116-1620 Clutch, CMS-200 W/Spot Brake............. 1 26 109-0296 Hose, Fuel 157 .......cccoiiiirieiieiceee 1
11 116-1435 Bracket, Muffler.........ccoooeiiiiiiiiiennnne. 1 27 98-5975 Washer

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)

A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.




ENGINE GROUP - 23-27HP KOHLER

TORQUE TO
__17-23FT4B

TORQUE TO
20-24 FT-LB

141

KOHLER REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)

DESCRIPTION KOHLER PART
WASHER ENGINE OIL FILTER 52050 02
ORIENTATION
- —= ENGINE AR FILTER 2508301
‘ 4
$} @\ 5 SAFETY FILTER 25083 04
%* @‘ 5
[
Item | Part No. Description Qty. Item | Part No. Description Qty.
2 109-9905 Sheave .......cccovvciiiiiic 1 14:1 | 109-1012 PlUG .o 1
3 116-1620 Kit, Clutch CMS 200..........cccceevveireeenne 1 15 3234-5 Screw, HH FLG 5/16-18 x 3/4................. 3
4 109-6919 Washer, Clutch .........cccccooiieiiiiiceiee 1 16 1-807259 Key, Machine 1/4 x 1/4 X 1....cccccoveenen. 1
5 1-603610 Washer, Spring Disc 7/16 ..........cccccuee... 2 17 104-8301 Nut, Nyloc 3/8-16 FIg........ccccvevrrieeennnen. 2
6A | 109-9762 Screw, HH 7/16-20 x 2 W/Loctite ........... 1 18 116-2612-01 Anchor, Clutch........cccocvviiieiiiiieee, 1
7 3231-22 Bolt, Carriage 3/8-16 X 1 .....ccccvvvveennnn. 1 19 94-2413 U-NUE .o 3
9 116-2360 Bracket, Muffler..........ccccceiiiiiiiennnn. 1 22 109-0286 Hose, Fuel Line 35" ........ccoooiiiieiiiins 1
10 116-1713 Muffler 1 23 2412-98 Clamp, Hose
11 32144-102  Screw, HWH 3/8-16 X 1 1/2 Taptite ....... 4 24 105-1853 Clamp, Hose
12 98-5975 Washer, Spring Disc 3/8 ..........cccceeuneeen. 4 27 1-303435 Washer, Spring Disc 1/4........ccccccevinenn. 1
144+ | 116-0013 Asm, Oil Drain HOS€ ........ccceeiiiiiiiinnenn. 1 28 33113-020 Screw, HH M6-1 X 12mm......ccccoiveennnne. 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
+ Use Teflon Pipe Sealant or equivalent on threads.
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

-31-




ORIENTATION

‘—@‘——'

ENGINE GROUP — 29HP KAWASAKI

TORQUE TO
20-24FT-1B

TORQUE TO
23-29FT-LB

KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)

DESCRIPTION KAWASAKI PART

ENGINE OIL FILTER 49065-2078

ENGINE AR FILTER 110137038

SAFETY FILTER 11013-7039
Part No. Item | Part No. Description
2 109-9905  Sheave ......cccevivriiieiieecie e 14 |116-2612-01  Anchor-Clutch.........ccccoeviiriiiiiiiniiieens
3 116-1620 Kit, Clutch CMS200..........cocvvevverreeinen. 15 |323-7 Screw, HH 3/8-16 x 1 1/4.....ccoevriennen.
4 109-6919 Washer-Clutch...........ccooovevieiiiiniiins 16 |104-8301 Nut, Nyloc 3/8-16 FIg.........ccoeevevreernienne
5 1-603610 Washer, Spring Disc 7/16 ..........c.cccec.... 24 |1-303334 Washer, Spring Disc 5/16...........ccccue....
109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite 25 [94-2413 U-NUt .,
3231-22 Bolt, Carriage 3/8-16 X 1 .....ceeveviveennnnn. 26 |3234-5 Screw, HH FLG 5/16-18 x 3/4 ................
33114-020 Screw, HH M8-1.25 x 20mm 28 [116-1712 Muffler, 27-31Ka .......ccovvviiiieiieeee
109-4490 Oil Drain Hose ASM .......ccccevviieeiiiicenis 30 |116-0203 Bracket-Muffler ...,
109-1012  PlUG ceeiiieiiecieeee e 31 [109-0296 Hose, Fuel Line 15" .........cccoviiiiiiiine
98-5975 Washer, Spring Disc 3/8..........ccccceeveeeen. 32 |2412-98 Clamp, HoS€.....ccvvveieeeeeeee e
1-807259 Key, Machine 1/4 x 1/4 x 1 33  |105-1853 Clamp-HOSE .....ccouiiiiiiiiiiiiiiiiieiiieeis

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140)
A Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.




ENGINE GROUP - 26HP KAWASAKI LIQUID-COOLED

TORQUE TO
20-24FT-LB

-

KAWASAKI REPLACEMENT PARTS LIST
(REFER TO ENGINE OWNER'S MANUAL)

OR‘I’I‘;ﬁ;'\'_EnRON DESCRIPTION KAWASAKI PART

LT 4 ENGINE OILFILTER ~ 49065-2078

: e—35 ENGINE ARFILTER ~ 11013-7020

i ﬁ : SAFETY FILTER 11013-7019
Item | Part No. Description Qty. Item | Part No. Description Qty.
2 109-9905 Sheave, W/HUD..........ccccevviiiiiiiiien, 1 15 116-1710 MUFFIEF .o 1
3 116-1620 Clutch, CMS-200 W/Spot Brake............. 1 17 3234-5 Screw, HH FLG 5/16-18 x 3/4 2
4 109-6919 Washer, Clutch.................. 18 94-2413 U-NUt .o 2
5 1-603610 Washer, Spring Disc 7/16 19 33103-016 Screw, HH FLG M6-1 x 16mm 2
6A | 109-9761 Screw, HH 7/16-20 x 1 1/2 W/Loctite ..... 1 20 33114-016 Screw, HH M8-1.25 x 16mm.................. 1
7 3231-22 Bolt, Carriage 3/8-16 X 1 .....ceevvviveennnen. 1 22 116-2639-03 Plate, Rectifier Mount .............cccccceeenne 1
8 109-4490 Asm, Hose-Oil Drain W/Plug 1 23 49-2040 Screw, HWH 1/4-20 x 3/4 TF ................. 2
8:2 | 109-1012 PIUG oo 1 25 109-0284 Hose, Fuel Line 29" ..........ccceivvieniniens 1
9 33114-025 Screw, HH M8-1.25 x 26mm .................. 4 26 2412-98 Clamp, HOS€.....ccvvviieeeeeeeee e 2
10 1-303334 Washer, Spring Disc 5/16 ..........ccccuee.... 6 27 105-1853 Clamp, HoS€.....ccvvveieeeeeeeec e 1
11 1-807259 Key, Machine 1/4 x 1/4 X 1.....ccccovvennnn. 1 28 98-9346 Sender, Temperature..........c.cccceevineenne 1
12 116-2612-01  Anchor, Clutch ........c.cccceeviiiiiiiicics 1 29+ | 109-9464 Adapter, 3/8-M16.........ccevvrveiiiiecriens 1
13 104-8301 Nut, Nyloc 3/8-16 FIg .....c.ccooveveiiiniirinnns 1 31 116-0906 Decal, Shell DEX-COOL.......cccccoveniiins 1
14 109-9219 Bracket, Muffler..........ccccovniiiniiinennnn. 1

Exmark red touch up paint (spray paint — P/N 1-850337 - .6 oz liquid bottle — P/N 103-9140).
Exmark black touch up spray paint — gloss black.)
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

A

-33-




HYDRAUL